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Report consists of 2 test reports.

Sample name: Sgabello LOOP

SAMPLE N° 157227

List performed tests:
1. Foot rest static load test EN 1728:2012 
2. Foot rest durability test EN 1728:2012 
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reproduced in its entirety. Unless otherwise stated, sampling has been carried out by the orderer. 
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Managing Director 
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Defects before testing: None

Overall dimensions: 620 x 500 x 1100 (h) mm
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Sample weight: Not determined
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Foot rest static load test EN 1728:2012
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Foot rest static load test, clause 6.8

Number of
cycles Remarks

Test results:

Force on
foot rest 

N

1.600 10 No defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, leve L2 - extreme.
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Foot rest durability test clause 6.21

Number
of cycles Remarks

Test results:

Force on
footrest

N

1.000 100.000 No defects

Note:
The test has been carried out according to table 1 of EN 16139:2013, level L2 - extreme.
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